
2024 City of Topeka  
Annual Water Quality Report Covering Calendar Year 2023 
 
This report is a snapshot of the quality of the water we provided last year. It includes details about where your water comes 
from, what it contains, and how it compares to Environmental Protection Agency (EPA) and state standards. For more water 
quality information, visit the EPA website at http://water.epa.gov/drink/ or the City of Topeka at 
https://www.topeka.org/utilities/drinking-water-quality/.  You are invited to attend a water quality meeting on August 7, 

2024 at 6 pm at 620 SE Madison St. For special accommodations, call 785-368-0943 or TTY 785-368-3603 8 am - 5 pm by August 2, 2024. For any 
questions related to water quality, please contact Katie Tietsort at 785-368-0943.  

The City of Topeka withdraws water from the Kansas River using two intakes on the south bank. The intakes are capable of pumping up to 110 million 
gallons of untreated water per day and Topeka consumes an average of 21 million gallons per day. Contaminants may be present in the source 
water before it is treated. These contaminants may include: Microbial contaminants, such as viruses and bacteria, which may come from sewage 
treatment plants, septic systems, agricultural livestock operations and wildlife. Inorganic contaminants, such as salts and metals, which can occur 
naturally or result from storm water runoff, industrial or domestic wastewater discharges, oil and gas production, mining, or farming. Pesticides and 
herbicides, which may come from a variety of sources such as storm water runoff, agriculture and residential users. Radioactive contaminants, which 
can occur naturally or result from mining activity. Organic contaminants, including synthetic and volatile organic chemicals, which are by-products 
of industrial processes and petroleum production, may come from gas stations, urban storm water runoff and septic systems. In order to ensure that 
tap water is safe to drink, the Environmental Protection Agency (EPA) provides regulation which limits the amount of certain contaminants in water 
provided by public water systems. We treat our water according to EPA’s regulations.  
 

During the 2023 calendar year, City of Topeka met all drinking water standards.  

At the City of Topeka water treatment plant, we operate the system and monitor the water quality twenty-four hours per day and seven days per 
week, every day of the year.  We utilize conventional water treatment, which includes coagulation, flocculation, sedimentation, disinfection, and 
filtration. Once the water is pumped from the Kansas River over to the plant, we add polymer as the water flows into the pre-sedimentation basins. 
After that, the water moves through several basins called primary and secondary lime basins where chlorine is added for disinfection and where 
aluminum sulfate (alum) and lime is added to adjust the water chemistry. Throughout these basins, small particles clump together forming larger 
particles (flocculation), which eventually settle out and are removed (sedimentation). We also add ammonia to form chloramines, which complete 
the disinfection. Carbon dioxide is added to stabilize the softened water and adjust the pH, as well as phosphate, to protect pipes from corrosion. 
Finally, water enters the filtration process. The water is filtered through dual layers of sand and anthracite in large, indoor beds and then moves into 
the below-ground clear-wells that feed the water towers. Water towers provide the supply to meet demands of water users throughout the city.  We 
monitor the quality of water in the Kansas River and make appropriate chemical and plant process changes to produce drinking water that meets 
or exceeds water quality standards on a continual basis. 
 
Some people may be more vulnerable to contaminants in drinking 
water than the general population. Immuno-compromised persons such 
as those with cancer undergoing chemotherapy, persons who have 
undergone organ transplants, people with HIV/AIDS or other immune 
system disorders, some elderly, and infants can be particularly at risk 
from infections. These people should seek advice about drinking water 
from their health care providers.  
 
The sources of drinking water (both tap and bottled water) include 
rivers, lakes, ponds, reservoirs, springs and wells. As water travels over the 
surface of the land or through the ground, it dissolves naturally occurring 
minerals and in some cases, radioactive material, and can pick up 
substances resulting from the presence of animals or from human 
activity. Drinking water, including bottled water, may reasonably be 
expected to contain at least small amounts of some contaminants. The 
presence of contaminants does not necessarily indicate that the water 
poses a health risk. More information about contaminants and potential 
health effects can be obtained by calling EPA’s Safe Drinking Water 
Hotline (1-800-426-4791). Food and Drug Administration regulations 
establish limits for contaminants in bottled water, which must provide 
the same protection for public health. 
 
EPA/CDC (Centers for Disease Control and Prevention) guidelines on 
appropriate means to lessen the risk of infection by Cryptosporidium 
and other microbial contaminants are available from the EPA’s Safe 
Drinking Water Hotline (1-800-426-4791). Cryptosporidium is a microbial 
parasite found in surface water throughout the United States. Although 
filtration removes Cryptosporidium, the most commonly used filtration 
cannot guarantee 100% removal. Monitoring of our source water 
indicates the presence of these organisms. Current test methods do not 
allow us to determine if the organisms are dead or if they are capable 
of causing disease. Symptoms of infection include nausea, diarrhea, 
and abdominal cramps. Most healthy individuals can overcome the 
disease within a few weeks. However, immuno-compromised individuals 
are encouraged to consult their doctor regarding precautions to take 
to avoid infection. Cryptosporidium must be ingested to cause disease, 
and it may spread through other means than drinking water. 
 

Our water system collects and tests a minimum of 100 samples per 
month in accordance with the Revised Total Coliform Rule (RTCR) for 
microbiological contaminants. Coliform bacteria are usually harmless, 
but their presence in water can be an indication of disease-causing 
bacteria. When coliform bacteria are found, special follow-up tests are 
done to determine if harmful bacteria are present in the water supply. If 
limits are exceeded, the water supplier must notify the public. 
 
If present, elevated levels of lead can cause serious health problems, 
especially for pregnant women and young children. Lead in drinking 
water is primarily from materials and components associated with 
service lines and home plumbing. Your water system is responsible for 
providing high quality drinking water, but cannot control the variety of 
material used in plumbing components. When your water has been 
sitting for several hours, you can minimize the potential for lead 
exposure by flushing your tap for 30 seconds to 2 minutes before using 
water for drinking or cooking. If you are concerned about lead in your 
water, you may wish to have your water tested. Information on lead in 
drinking water, testing methods, and steps you can take to minimize 
exposure is available from the Safe Drinking Water Hotline or at 
http://www.epa.gov/safewater/lead. You can find more information 
about the RTCR or lead and Topeka’s LCRI Compliance on our website. 
 
The following tables list all of the drinking water contaminants which 
were detected during the 2023 calendar year. The presence of these 
contaminants does not necessarily indicate the water poses a health 
risk. Unless noted, the data presented in this table is from testing done 
January 1– December 31, 2023. The state requires us to monitor for 
certain contaminants less than once per year because the 